

Test Report

No.: TJHL2406005340CW

Date: JUN.24, 2024

Page: 1 of 2

SIJIAZHUANG FAR EAST IMPORT & EXPORT TRADING CO., LTD
ROOM 702-703, BUILDING T3, ZHONGJIAO FORTUNE CENTER, NO.118 ZIQIANG ROAD, QIAOXI
DISTRICT, SHIJIAZHUANG, HEBEI, CHINA

The following sample(s) was/were submitted and identified by the client as:

Sample Description : STAINLESS STEEL CONTAINER

Sample Receiving Date : JUN.18, 2024

Testing Period : JUN.18, 2024 TO JAN.24, 2024

Test Performed : SELECTED TEST(S) AS REQUESTED BY APPLICANT

Test Requested : PLEASE REFER TO THE RESULT SUMMARY.

Test Result(s) : FOR FURTHER DETAILS, PLEASE REFER TO THE
FOLLOWING PAGE(S)

Test Summary :

Test Requested	Conclusion
OVEN TEST (CLIENT'S METHOD)	PASS

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd.

Michael



Michael Wen
Authorized Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Building C-9, No.80, Haiyun Avenue, TEDA, Tianjin, China 300457 t(86-22) 59995061
中国·天津·经济技术开发区海云街80号C-9厂房 邮编: 300457 t(86-22) 59995061

www.sgs.com
sgs.china@sgs.com

Test Report

No.: TJHL2406005340CW

Date: JUN.24, 2024

Page: 2 of 2

Test Conducted:

Oven Test (Client's Method)

Number of Tested Samples:	1 Piece
Number of Controlled Sample	1 Piece
Test Procedure:	1. Set the uniform temperature oven to 250°C. When the oven temperature has reached equilibrium, place the samples in the oven for 1 hour. 2. Remove the samples from the oven and let the samples cool to the ambient temperature. 3. Compare the tested samples with the controlled sample, inspecting the samples for any damage.
Requirement:	The sample shall have no visible changes.
Test Result:	No visible change after test

Remark:

1. Since the data and / or information above division line of front page is provided by the applicant, the relevant results or conclusion of this report are only made for these data and / or information, SGS is not responsible for the authenticity, integrity and results for the data and information and / or the validity of the conclusion. Testing results only apply to the sample as received.
2. The declaration of conformity is only based on the actual value of laboratory activity; measurement uncertainty of the results not take into account.

Sample Photo:



SGS authenticate the photo on original report only

End of Report



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Building C-9, No.80, Haiyun Avenue, TEDA, Tianjin, China 300457 t(86-22) 59995061

中国·天津·经济技术开发区海云街80号C-9厂房 邮编: 300457 t(86-22) 59995061

www.sgsgroup.com.cn
sgs.china@sgs.com